
SUPPORT DOCUMENT
FOR WATER SUPPLY PLAN UPDATES

2026-2029

REFERENCE DOCUMENT



 

 

Cover Photos 

Front Top: S-191 Basin Innovative Water Quality Project 
Front Middle: Turning on the Pumps at the Start-up of the Caloosahatchee (C-43) Reservoir in July 2025 
Back: Biscayne Bay Coastal Wetlands Project 



 

January 2026 

Acknowledgments 

The South Florida Water Management District 
thanks everyone who contributed to the 
development and production of this 2026–2029 
Support Document for the Water Supply Plan 
Updates. 

For further information about this document, 
please contact: 

Tom Colios 
South Florida Water Management District 
3301 Gun Club Road 
West Palm Beach, FL 33406 
Telephone: (561) 682-6944 
[...]
UF and MF are low-pressure membrane water treatment technology processes. UF removes 
nonionic matter, higher molecular weight substances, and colloids (extremely fine-sized 
suspended materials that will not settle out of the water column). MF can remove micrometer 
and submicrometer particles but is limited to coarser materials than UF and allows some 
additional dissolved substances to pass through. 

Treatment technologies such as UF and MF remove suspended particles by a sieving type of 
filtration process. The small pore sizes in UF and MF membranes represent a physical barrier 
to larger-sized contaminants, such as bacteria as well as Cryptosporidium and Giardia cysts. 
Due to the larger pore size of the membranes used for MF, the process is not as effective as 
UF for removing viruses. 

Nanofiltration Process 

NF is a diffusion-controlled membrane filtration process using nominal pore size and higher 
pressure than UF and MF. NF systems can remove virtually all viruses, bacteria, cysts, 
synthetic and organic compounds, and humic materials. 

NF membranes generally are effective for removing molecules with high molecular weight 
(e.g., dissolved organics, such as DBP precursors) and hardness ions. NF membranes 
commonly are applied for softening, which is sometimes referred to as membrane softening. 
One advantage of NF technology is its effectiveness at removing organics that function as total 
trihalomethane (TTHM) and other DBP precursors. In recent years, utilities have been 
replacing aging lime softening facilities with NF processes to accommodate current and 
projected regulatory standards, including MCLs for perfluoroalkyl and polyfluoroalkyl 
substances (PFAS). 



 

2026–2029 Support Document for the Water Supply Plan Updates | 79 

Desalination/Reverse Osmosis Process 

Desalination processes treat saline water to 
remove or reduce chlorides and dissolved 
solids, resulting in the production of fresh 
water suitable for human consumption or 
irrigation. Although other technologies 
exist, such as distillation, electrodialysis, 
and electrodialysis reversal, utilities in the 
SFWMD typically use RO for producing 
potable water from brackish and seawater 
sources.  

RO is a high-pressure process that relies on 
forcing water molecules (raw water) 
through a semipermeable membrane to 
produce fresh water (product water or permeate). Heavy metals, dissolved salts, and 
compounds such as leads and nitrates are unable to pass through the membrane and 
therefore are left behind for disposal as concentrate or reject water. 

RO membranes are effective in desalination of brackish and seawater raw water supplies. In 
addition to treating a wide range of salinities, RO rejects naturally occurring and synthetic 
organic compounds, metals, and microbiological contaminants effectively. 

Due to the level of removal efficiency, a typical RO application may require a raw water blend 
stream (bypassing the RO process) with the finished water, or the post-treatment addition of 
calcium hardness, alkalinity, and a corrosion inhibitor to produce a stable finished water that 
does not present corrosion concerns for the downstream distribution system. 

Since seawater contains higher percentages of dissolved solids than brackish sources, the 
cost of seawater desalination is higher than the cost of brackish groundwater desalination. 
The higher salt content of seawater requires specialized intake facilities and concentrate 
disposal, higher energy demands, and additional maintenance costs, making seawater a less 
desirable water source. However, technological advancements and incremental 
improvements in productivity and efficiency of RO membranes, pumps, energy recovery 
devices, and overall system configurations have reduced the cost of production of desalinated 
seawater. Some utilities with seawater desalination plants have found that a pilot test facility 
is helpful to understand the issues associated with the source water that will be processed by 
the plant to more effectively design the full desalination plant. 

The cost of seawater desalination appears to be reduced when the desalination facility is 
co-located with power generating facilities that use seawater for cooling. There are many 
potential benefits of co-locating desalination facilities with electric power plants (e.g., sharing 
facility components). Cost savings also are associated with using the existing intake and 
discharge structures of the power plant to provide raw water to the desalination facility and 
a means for concentrate disposal. It is possible to dispose of the desalination process 
concentrate by blending it with the power plant’s coolant water discharge. Another 
significant advantage of using power plant cooling water as a source is that the temperature 
of the water is elevated, which reduces the pressure and associated energy needed to produce 
the finished water product.  

 
Reverse Osmosis Treatment Facility 



 

80 | Chapter 6: Water Source Options and Treatment 

As of September 2025, there are 41 brackish and 2 seawater RO desalination PS facilities 
operating within the SFWMD, with 7 brackish and 2 seawater desalination projects proposed 
for construction by 2045. The existing RO facilities have the capacity to produce 296 million 
gallons per day (mgd). The proposed projects will increase the overall production capacity 
by 52 mgd, bringing the Districtwide total desalination capacity to 353 mgd by 2045. 

Ion Exchange 

Ion exchange (IX) is a process using reversible chemical reactions for removing undesirable 
dissolved ions from raw water and replacing them with other similarly charged ions 
(Figure 6-3). Raw water is pretreated using filtration to remove suspended solids before 
being passed through a reaction tank containing either a cation or anion resin exchange 
medium, typically either synthetic or naturally occurring zeolite resin beads. Pre-treatment 
for preventing sediment from collecting in the resin is critical, since IX systems cannot be 
backwashed after being placed into service. Once the resin beads become saturated with 
undesirable ions, the resin must be regenerated with a brine solution flush, replacing the 
undesirable ions on the resin. The undesirable ions are flushed out of the resin beads and 
reaction tank as part of the regenerate brine wastewater. A dual stage process using separate 
cation and anion exchange tanks can be used to create deionized water. IX is often used to 
remove calcium and magnesium for water softening. However, it is being used more 
frequently for the removal of other unwanted dissolved ionic contaminants, including PFAS. 
Pilot studies conducted at the City of Stuart’s water treatment facility using both granular 
activated carbon and IX technologies demonstrated that IX most effectively reduced the 
concentration of PFAS (Kimley-Horn 2023). 

 
Figure 6-3. Ion exchange resins are used in water purification. 



 

2026–2029 Support Document for the Water Supply Plan Updates | 81 

Lime Softening  

Lime softening refers to the addition of lime (calcium hydroxide) to raw water to reduce 
water hardness. When lime is added to raw water, a chemical reaction occurs that reduces 
water hardness by precipitating calcium carbonate and magnesium hydroxide. While the lime 
softening process is effective at reducing hardness for some source water, it is relatively 
ineffective at controlling contaminants such as chlorides, nitrates, TTHM precursors, and 
PFAS. Chloride concentration levels of raw water sources expected to serve lime softening 
facilities should be below the 250 milligrams per liter (mg/L) chloride MCL to avoid possible 
exceedance of the standard in the treated water. Additionally, lime softening facilities with 
raw water sources having nitrate concentrations exceeding the MCL likely require additional 
treatment. Disinfectants may be added at several places during the treatment process. To 
achieve better disinfection efficiency, the disinfectant is added after the lime softening 
process. Many existing lime softening facilities are modifying their treatment processes 
because of new and pending drinking water quality standards. 

Pre-treatment Technology Processes and Components 

Source water requires some pre-treatment to remove particulates, suspended sediments, and 
volatile substances. Pre-treatment includes aeration, coagulation, flocculation, 
sedimentation, and filtration processes. The type of pre-treatment will vary based on the 
source water. 

Aeration Process 

In the aeration process, air is brought into contact with water to transfer volatile substances 
to or from the water, a process referred to as desorption or stripping. Aeration in water 
treatment is used primarily to accomplish the following: 

 Reduce the concentration of taste- and odor-causing substances, and to a limited 
extent, oxidize organic matter. 

 Remove substances that may interfere with or add to the cost of subsequent water 
treatment (e.g., the removal of carbon dioxide from water before lime softening). 

 Add oxygen to water, primarily for oxidation of iron and manganese, so the elements 
may be removed by further treatment. 

 Remove radon gas or volatile organic compounds considered hazardous to public 
health. 

Desorption or stripping can be achieved through packed towers, diffused aeration, or tray 
aerators. 

 Packed Towers – A packed tower consists of a cylindrical shell containing packing 
material, which usually is individual pieces randomly placed into the column. The 
shapes of the packing material vary and can be made of ceramic, stainless steel, or 
plastic. Water is introduced at the top of the tower and falls through the tower as air 
is passing upward. 



 

82 | Chapter 6: Water Source Options and Treatment 

 Diffused Aeration – Diffused aeration consists of bringing air bubbles in contact with 
water. Air is compressed and then released at the bottom of the water through bubble 
diffusers. The diffusers distribute the air uniformly through the water cross section 
and produce the desired air bubble size.  

 Tray Aerators – Cascading tray aerators depend on surface aeration that takes place 
as water passes over a series of vertically arranged trays. Water is introduced at the 
top of a series of trays and aeration of the water takes place as the water cascades 
from one tray to the other. 

Coagulation, Flocculation, and Sedimentation Processes 

Coagulation, flocculation, and sedimentation processes remove suspended material and 
color, and may be used as pre-treatment for other processes or technologies, such as RO. 
Coagulation is the process of combining small particles into larger aggregates. During 
coagulation, a chemical such as alum (aluminum sulfate) is added to raw water. When the 
water is stirred, the alum forms sticky globs, or flocs, which attach to small particles 
composed of bacteria, silt, and other contaminants. The water is kept in a settling tank or 
basin where the flocs sink to the bottom. This prolonged phase of purification is called 
flocculation and sedimentation. Rapid filters are then used to retain most of the flocs and 
other particles that escape the chemical coagulation and sedimentation processes. 

A high-rate ballasted clarification process, consisting of a proprietary system with the trade 
name ACTIFLO®, has replaced the traditional rapid-mix coagulation, flocculation, and 
sedimentation process. The high-rate ballasted process is used to treat large flow rates with 
variable raw water quality. 

The ACTIFLO® process operates like a conventional coagulation, flocculation, and 
sedimentation design, except that sand with a grain size of 130 to 150 micrometers (i.e., 
microsand) is added to the water during the flocculation process to enhance coagulation and 
settling. The microsand adds surface area in the coagulation process, substantially improving 
the frequency of collision of dispersed or colloidal particles in the raw water with oppositely 
charged coagulated flocculation. This action accelerates the coagulation and flocculation 
processes. The microsand also provides “ballast” to the flocculation, resulting in settling 
velocities that are 25 to 35 times faster than produced in conventional flocculation and 
sedimentation processes. When compared to the conventional coagulation, flocculation, and 
sedimentation processes, this combination of improved coagulation efficiency and rapid 
flocculation settling provides the following: 

 Higher quality settled water (as measured via particle counts in the 2 to 4 micrometer 
range) 

 More stable performance during raw water upset conditions 
 Reduced coagulant demand (particularly under high algae conditions) 
 Reduced process footprint 



 

2026–2029 Support Document for the Water Supply Plan Updates | 83 

Filtration Process 

The filtration process removes particulate matter from the water supply. Filtration involves 
passing water through layers of sand, activated carbon, and other granular material to 
remove microorganisms, including viruses, bacteria, and parasites, such as Cryptosporidium. 
Filtration attempts to mimic the natural filtration of water as it moves through the ground. 
After the water is filtered, it is treated with chemical disinfectants, such as chlorine to kill any 
organisms that might have made it through the filtration process. The most common filtration 
methods are rapid filtration, slow sand filtration, activated carbon filtration, and membrane 
filtration. 

 Rapid Filtration – Rapid filters are deep beds of sand, anthracite and sand, or 
granular activated carbon with particle sizes of approximately 1 millimeter. The 
filters are operated at flow velocities of approximately 15 to 50 feet per hour. Rapid 
sand filtration typically follows settling basins in conventional water treatment units. 

 Slow Sand Filtration – Slow sand filtration is a biological treatment process. 
Typically, a slow sand filter has a depth of 2 feet and operates at flow rates of 0.3 to 
1.0 feet per hour. The vital process in slow sand filtration is the formation of a 
biologically active layer, called the Schmutzdecke, in the top 20 millimeter of the sand 
bed. This layer provides effective surface filtration of very small particles, including 
viruses, bacteria, and parasites. Any particles that pass through the Schmutzdecke 
may be retained in the remaining depth of the sand bed by the same mechanisms that 
exist in rapid filtration. 

 Activated Carbon Filtration – Activated carbon filters remove organic compounds 
that impart taste and odor to the water. Carbon filtering uses activated carbon to 
remove contaminants and impurities using chemical adsorption. The carbon filter is 
designed to provide a large surface area that allows maximum exposure to the filter 
media. Carbon filters are most effective in removing chlorine, sediment, and volatile 
organic compounds from water. They are not effective in removing minerals, salts, 
and dissolved inorganic compounds. The efficacy of a carbon filter is also based on 
the flow rate. Carbon filters are used as pre-treatment devices for RO systems. 

Disinfection Process Components 

All potable water requires disinfection as part of the treatment process before distribution. 
Disinfection, the process of inactivating disease-causing microorganisms, provides essential 
public health protection. Disinfection methods include chlorination, ultraviolet (UV) light 
radiation, and ozonation. 

PS facilities are required to provide adequate disinfection of finished/treated water and a 
disinfectant residual in the water distribution system. Disinfectants may be added at several 
places in the treatment process, but adequate disinfectant residual and contact time must be 
provided prior to consumption by the consumer. 

http://en.wikipedia.org/wiki/Activated_carbon
http://en.wikipedia.org/wiki/Adsorption
http://en.wikipedia.org/wiki/Chlorine
http://en.wikipedia.org/wiki/Sediment
http://en.wikipedia.org/wiki/Minerals
http://en.wikipedia.org/wiki/Salts


 

84 | Chapter 6: Water Source Options and Treatment 

Chlorination 

Chlorine is a common disinfectant. However, the use of free chlorine as a disinfectant often 
results in the formation of unacceptable levels of TTHMs and other DBPs when free chlorine 
combines with naturally occurring organics in the raw water source. Existing treatment 
processes are being modified to comply with changing water quality standards. Add-on 
treatment technologies that effectively remove these compounds or prevent their formation 
include ozone disinfection, granular activated carbon, enhanced coagulation, membrane 
systems, and switching from chlorine to chlorine dioxide (USEPA 2020). 

The primary disinfectants used by utilities within the SFWMD are chlorine dioxide or chlorine 
used with ammonia to form chloramine, and on-site generation of sodium hypochlorite. The 
rate of disinfection depends on the concentration and form of available chlorine residual, 
time of contact, pH, temperature, and other factors. Current disinfection practice is based on 
establishing an amount of chlorine residual during treatment and then maintaining an 
adequate residual to the customer’s faucet. 

Ultraviolet Light 

The UV light disinfection process does not use 
chemicals. Microorganisms, including viruses, 
bacteria, and algae, are inactivated within 
seconds of radiation with UV light. The UV 
disinfection process takes place as water 
flows through an irradiation chamber. 
Microorganisms in the water are inactivated 
when the UV light is absorbed. A 
photochemical effect is created, and vital 
processes are stopped within the cells, thus 
rendering the microorganisms harmless. 
Ultraviolet light inactivates microbes by 
damaging their nucleic acids, thereby 
preventing the microbe from replicating. 
When a microbe cannot replicate, it is 

incapable of infecting a host. UV light is effective in inactivating Cryptosporidium. One major 
advantage of UV light disinfection is that it is capable of disinfecting water faster than 
chlorine, and without the need for retention tanks or potentially harmful chemicals 
(USEPA 2020). 

Ozonation 

Ozonation is a water disinfection method that uses the same type of ozone found in the 
atmosphere. By adding ozone to the water supply and then sending an electric charge through 
the water, water suppliers inactivate disease-causing microbes, including Giardia and 
Cryptosporidium. Contact times required for disinfection by ozone are short (seconds to 
several minutes) compared to the longer disinfection time required by chlorine. Ozonation 
does not produce the DBPs associated with chlorine disinfection and is also an effective way 
to alleviate most taste and odor issues (USEPA 2020). 

 
Ultraviolet Lamps in a Water Treatment Facility 



 

2026–2029 Support Document for the Water Supply Plan Updates | 85 

Ozonation is widely used in western Europe. However, in the United States, use of ozonation 
is limited. The cost of ozonation is approximately four times higher than that of traditional 
chlorine disinfection because of the greater amount of electricity needed for water treatment. 
Another disadvantage of ozonation is that unlike chlorine, ozone dissipates quickly in water 
supplies. Therefore, contaminants entering the water after it is disinfected could go untreated 
as the water leaves the facility, so an additional disinfectant is required to maintain a residual 
in the distribution system.  

Distribution Process Components 

Distribution process components are likely to be common among the various water 
treatment technology processes. The process components listed in this section include 
finished water storage and high service pumping. 

Finished Water Storage 

Finished water storage facilities, such as ground storage tanks and towers, provide storage 
of treated water before it is distributed to users. The storage provides a reserve of water to 
avoid service interruption during system emergencies, helps maintain uniform system 
pressure, permits reduction in sizes of distribution mains, and helps meet peak system 
demands while allowing a water treatment facility to operate at a relatively constant rate. 
The finished water storage requirements and associated costs are assumed to be the same 
for various treatment technologies for each facility capacity.  

High Service Pumping 

High service pumps are used to pump treated water into the water distribution system. The 
high service pumping requirements and associated costs are assumed to be the same for 
various treatment technologies and dependent on facility capacity.  

Groundwater Supply Wells 

Groundwater supply systems are composed of wellfields and related features, such as 
pipelines and pumps. The raw water production of each well is limited by several factors, 
including the rate of water movement in the aquifers, rate of recharge, aquifer storage 
capacity, potential environmental impacts, proximity to sources of contamination, proximity 
to existing legal users, and the potential for saltwater intrusion. A combination of these 
factors determines the number, depth, diameter, and distribution of wells that can be 
constructed at a specific site. These factors also affect the rate at which the wells can be 
pumped. Many utilities have found that a test well and aquifer testing was helpful to 
understand the hydrogeology of the site and design the wellfield and wells. When estimating 
costs for a well construction project, it is recommended to review the costs of recent similar 
projects near the site. 



 

86 | Chapter 6: Water Source Options and Treatment 

WATER RECLAMATION TREATMENT TECHNOLOGY 
Demand for water is expected to 
increase in the long term as 
withdrawals from traditional sources, 
such as fresh groundwater and surface 
water, are becoming increasingly 
limited. Increasing demand will need 
to be met with AWS, including 
reclaimed water, which can be used to 
augment or offset withdrawals from 
traditional sources.  

Wastewater treatment facilities use 
integrated processes to treat 
wastewater to a desired quality. At a 
minimum, wastewater facilities in 
Florida provide secondary treatment. 
Wastewater that has received at least 
secondary treatment and basic disinfection after flowing out of a domestic wastewater 
treatment facility and is reused is considered reclaimed water. In Fiscal Year 2023, 107 
wastewater facilities located within the SFWMD, permitted to treat 0.1 mgd or greater (with 
the exception of Sebring Airport, permitted to treat 0.9 mgd) produced and applied 
approximately 300 mgd of reclaimed water for beneficial purposes since 2017 
(SFWMD 2025). 

The intended use of reclaimed water determines the water quality and treatment 
requirements. The following information includes an overview of secondary and advanced 
treatment technology and processes used to produce reclaimed water. It does not include 
related components, such as transmission systems, storage, alternative disposal, and 
modifications to the application area for wastewater treatment. 

Secondary Treatment 

Secondary treatment involves the use of biological processes to remove biodegradable 
organic matter and some suspended solids and reduce BOD and total suspended solids (TSS). 
Common processes include activated sludge, trickling filters, and oxidation ponds. Secondary 
treatment, when basic disinfection is applied, is the minimum treatment level required for 
reclaimed water and is limited to end uses, such as spray fields, rapid infiltration systems, 
restricted access irrigation, and some industrial uses. Additional levels of disinfection are 
required for application in public access areas. Application to areas subject to a Basin 
Management Action Plan (BMAP), with limits for nitrogen and phosphorus, and other 
reclaimed water end use types require additional levels of treatment and disinfection. 

 
Wastewater Treatment Facility 



 

2026–2029 Support Document for the Water Supply Plan Updates | 87 

Advanced Secondary Treatment 

Advanced secondary treatment is not formally defined in Florida law but typically refers to 
secondary treatment of wastewater with the addition of filtration and high-level disinfection 
to enhance removal of biodegradable organic matter and TSS and to reduce BOD and 
pathogens. Nutrient removal steps may be added, such as biological nitrogen removal and 
chemical phosphorus precipitation.  

Granular Media Filtration Followed by Ultraviolet Disinfection 

Filtration is a component of advanced secondary wastewater treatment, which, accompanied 
by high-level disinfection, provides a reclaimed water quality that can be used for public 
access irrigation. Granular media filtration, typically sand, is a polishing step that lowers the 
levels of TSS and associated contaminants in treated wastewater. This filtration, followed by 
UV disinfection, kills pathogenic microorganisms in the wastewater before being discharged 
into the environment. Types of granular media filters include slow sand, rapid sand, deep bed, 
upflow, pulsed bed dual, and multimedia. To achieve high-level disinfection in an advanced 
secondary treatment process, monitoring and chemical feed equipment are also needed. 

Advanced Wastewater Treatment 

Advanced wastewater treatment (AWT) commonly refers to treatment processes designed 
to enhance nitrogen and phosphorus removal and overall water quality by also further 
reducing pathogens, trace contaminants, toxics, and micropollutants. These treatment 
processes include biological nutrient removal, membrane bioreactors, MF, and RO. AWT 
provides a level of treatment that meets effluent limits of 5 mg/L TSS, 5 mg/L carbonaceous 
BOD, 3 mg/L total nitrogen, and 1 mg/L total phosphorus on an annual average basis and has 
received high-level disinfection as described in 403.086 (4)(a), Florida Statutes. 

In the past, AWT was associated with facilities that use stream discharge for effluent disposal. 
However, AWT is now employed to allow use of reclaimed water for wetland restoration, 
groundwater recharge systems, direct and indirect potable reuse, and other advanced uses 
of reclaimed water. 

Four- and Five-Stage Bardenpho Processes 

Many AWT process configurations have been developed to accomplish biological nutrient 
removal from advanced secondary treatment effluent. Two configurations used in Florida to 
provide high levels of nitrogen and phosphorus removal are the four- and five-stage 
Bardenpho processes. Bardenpho processes are wastewater treatment methods that use 
modifications of the activated sludge process to foster biological nutrient removal of nitrogen 
and phosphorus. Bardenpho processes use a series of alternating aerobic, anoxic, and 
anaerobic zones to create different conditions for microorganisms. The four-stage Bardenpho 
process primarily targets nitrogen removal, while the five-stage Bardenpho process 
incorporates an additional anaerobic zone for enhanced removal of both nitrogen and 
phosphorus.  



 

88 | Chapter 6: Water Source Options and Treatment 

Membrane Bioreactor Process 

A membrane bioreactor combines a biological process with membrane filtration. In a 
membrane bioreactor system, microorganisms break down organic matter, while the 
membrane component uses low-pressure MF or UF membranes to filter solids, bacteria, and 
other contaminants. The membranes are typically immersed in an aeration tank, which 
eliminates the need for clarification and tertiary filtration. However, some applications use a 
separate membrane tank. Membrane bioreactor systems produce higher quality effluent as 
well as better removal of pathogens and suspended solids than conventional treatment 
processes. Additionally, these systems overcome the limitations of poor settling of sludge in 
conventional activated sludge processes in full-scale municipal wastewater treatment. 

Microfiltration/Reverse Osmosis Process 

MF and RO treatment systems, discussed in previous subsections, can be added to an 
advanced secondary treatment facility, or used in series with advanced oxidation or 
disinfection for newly constructed facilities, to achieve a level of treatment suitable for direct 
and indirect potable reuse.  

COST STUDY 
In an effort to provide a useful resource to assist SFWMD staff, PS utilities, local governments, 
and other public and private water users, the SFWMD contracted with Kimley-Horn and 
Associates, Inc. to update the previous and obsolete Water Supply Cost Estimation Study and 
Water Supply Cost Estimation Study – Phase II Addendum (CDM 2007a,b). The updated Water 
Supply Cost Estimation Study (Cost Study; Kimley-Horn 2023) provides estimates for more 
recent capital and operation and maintenance (O&M) costs for the development of water 
supplies in the SFWMD’s water supply planning areas. Capital and O&M costs are important 
for evaluating AWS projects associated with water supply planning.  

The Cost Study includes estimates, in December 2021 dollars, of engineering and 
construction costs as well as cost-estimation relationships and curves for the most relevant 
AWS technologies. Costs are planning-level estimates of the total capital investment and O&M 
costs of water supply development projects and components.  

The systems and components evaluated in the Cost Study include the following:  

 Water supply wells 
 Advanced water treatment technologies 
 Water reclamation and advanced wastewater treatment technologies 
 Deep injection wells 
 Aquifer storage and recovery 
 Surface water storage  
 Pipeline systems 
 Ancillary treatment components (disinfection, high service pumps, and storage 

facilities) 



 

2026–2029 Support Document for the Water Supply Plan Updates | 89 

The Cost Study also includes additional 
case studies, including a recently 
constructed seawater treatment facility 
and an ion exchange water treatment 
facility designed for the treatment of 
PFAS. 

The updated planning-level cost 
estimates also provide a useful 
reference to support the development 
and review of Water Supply Facilities 
Work Plans, discussed in Chapter 1. 
Total capital cost estimates and the 
identification of funding sources are 
needed for updates to the Five-Year 
Schedule of Capital Improvements as PS utilities are required to anticipate future demands 
for water and plan for additional water supply development projects. The Cost Study also 
serves as a useful reference for developing and reviewing applications for AWS funding 
assistance through the SFWMD’s Cooperative Funding Program, discussed in Chapter 2, and 
for evaluating and comparing the cost effectiveness as cost per 1,000 gallons of water for AWS 
projects. 

Cost estimates in the Cost Study are based primarily on data gathered from projects 
constructed during a 10-year period between 2011 and 2021. To estimate the current costs 
(in December 2021 dollars) of the projects included in the dataset, the Engineering News 
Record Construction Cost Index and Material Price Index were used, where appropriate. The 
cost estimates account for market impacts and fluctuations experienced between August 
2020 and December 2021 due to dramatic shifts in demand and materials availability 
resulting from the Coronavirus (COVID-19) pandemic and increases in tariffs for imported 
materials. As the Cost Study was being finalized in 2022, an overall 6.8% increase was 
anticipated as compared to 2021, and upward pressures on construction, labor, and material 
costs were expected to continue rising into the foreseeable future (Zevin and Rubin 2021). 
Other sources of cost estimation in the study include RSMeans (a construction 
cost-estimating software, http://www.rsmeansonline.com), and information gathered from 